MOTORCYCLES

x400 Parts Manual
1. FRAME PARTS

L7~ CROSSFIRE

MOTORCYCLES

= CROSSFIRE <

No. |PART No. DESCRIPTION QTY
1 151100-202101-0000 Frame Joint Parts 1
2 151534-202101-0000 Front Carrier Support 1
3 [GB/T16674-M8x20 Hexagon Flange Bolt M8x20 4
4 |2345A-202101-0000 Shift Steering Arm Welded | 1
5 |GB/T16674-M8%20 Hexagon Flange Bolt M8x20 15
6 [51699-212001-0000 Steering Stem Bracket 1
7 |GB/T16674-M10x1.25x20 |Hexagon Flange Bolt M10x1.25x20 14
8 |GB/T97.1-10 Plain Washer 10 2
9 |GB/T93-10 Spring Washer 10 8
10 |00230-202101-0000 Engine Suspension Assy lii 1
11 [51543-202101-0000 Right Foot Pedal Bracket | 1
12 |51542-202101-0000 Left Foot Pedal Bracket | 1
13 |51555-202101-0000 Pedal Support Plate 2
14 193340-J00000-0100 Florist Type Rubber Ring B 4
15 |GB/T6187-M10%1.25 Hexagon Flange Locked Nut M10%x1.25 6
16 |89110-107000-0000 Tool 1
17 189102-116000-0000 Wrench For Absorber 1
18 100220-202101-0000 Engine Suspension Support Il 1
19 |0040A-J0O0000-0100 Cushion Bush B,Engine 4
20 ]00210-202101-0000 Engine Suspension Support | 1
21 [82505-103000-0000 Front Bottom Protective Plate 1
22 |90210-J00000-0100 Hexagon Step Bolt M6x®10x4%x16 8
23 193110-J00000-0400 Flat Rubber Gasket ®15x6 4
24 190605-J00000-0100 Plain Washer ¢10x(28x2 3
25 |GB/T16674-M10x1.25x85 |Hexagon Flange Bolt M10x1.25x85 2
26 |GB/T16674-M10%x1.25%x270 |Hexagon Flange Bolt M10x1.25x270 1
27 |GB/T16674-M10%1.25x170 |Hexagon Flange Bolt M10x1.25x170 1
28 |GB/T16674-M10%1.25x110 |Hexagon Flange Bolt M10x1.25x110 2
29 191127-107000-0000 Oil Seal @24x@44x7 1
30 [90235-J00000-0000 Internal Six Angle External Screw Thread Plug M42x1 1
31 [GB/T276-6203-2RS Deep Groove Ball Bearing 6203-2RS 1
32 [91128-107000-0000 Oil Seal ¢24xp36x8 1
33 |00240-202101-0000 Engine Suspension Support IV 1

2. ELECTRONIC PARTS

L= CROSSFIRE

No. |PART No. DESCRIPTION QTY
1 |37200-103000-0000 Ignition Switch Assy 1
2 |37175-115000-0000 DC Socket 1
3 [34100-103J00-1000 Main Cable 1
4 |37730-116000-0000 Relay Assy (EFI) 1
5 |GB/T16674-M6%20 Hexagon Flange Bolt M6x20 4
6 |37705-115000-0000 Starter Relay 1
7 |34320-103000-0000 Negative Cable, Battery 1
8 |33100-116000-0000 Ignition Coil 1
9 |GB/T16674-M6%40 Hexagon Flange Bolt M6x40 1
10 |33101-113E00-0000 Connecting Cable, Ignition Coil 1
11 [32200-102000-0000 Battery 1
12 193230-J00000-0000 Battery Drawstring 175 1
13 [37735-311001-0000 Main Relay Assy 1
14 |3461A-115000-0000 Horn 2
15 |GB/T16674-M6x16 Hexagon Flange Bolt M6x16 6
16 |37740-115000-0000 Winch Relay 1
17 |39200-J00000-0000 ECU Controller Assy 1
18 |37945-309001-0000 Speed Limiter 1
19 |34620-107000-0000 Flasher 1
20 |32100-115000-0000 Rectifier/\Voltage Regulator 1
21 |GB/T16674-M6x30 Hexagon Flange Boltm6x30 1
22 |34200-103J00-0000 Efi Cable 1
23 189913-115000-0000 Protecting Cap, Magneto Anode 1
24 (89914-115000-0000 Protecting Cap, Magneto Cathode 1
25 |34630-311001-0000 Buzzer 1
26 |34420-312001-0000 Hydraulic Strut Motor Connect Line 1
27 |34400-118000-0000 Battery Cable, Winch 1




CROSSFIRE

MOTORCYCLES

-
H

3. WATER COOLER

No. |PART No. DESCRIPTION QTY
1 |19200-202101-0000 Water Tank 1
2 |1926A-202101-0000 Water Tank 1
3 [1924A-202101-0000 Cooling Fan 1
4 |1552A-202101-0000 Oil Cooler Assy 1
5 [36540-115000-0000 Water Temp Sensor 1
6 |19300-202101-0000 Secondary Water Tank 1
7 (19270-301001-0000 Water Inlet Assy 1
8 |GB/T16674-M6x16 Hexagon Flange Bolt M6x16 2
9 |19003-202101-0000 Water Inlet Pipe Il 1
10 |90730-J00000-0200 Locking Hoop C 2
11 [19313-202101-0000 Water Inlet Pipe, Second Water Tank 1
12 |90710-J00000-0200 Elastic Hoop C 2
13 |19005-202101-0000 Water Outlet Pipe Il 1
14 |90730-J00000-0300 Locking Hoop D 6
15 119002-202101-0000 Waterl Lgged T-Pipe 1
16 |GB/T16674-M6%20 Hexagon Flange Bolt M6x20 2
17 |19004-202101-0000 Water Outlet Pipe | 1
18 |19001-202101-0000 Water Inlet PipeI 1
19 [15504-202101-0000 Pressure Proof Rubber Oil Pipe I 1

20 |15505-202101-0000 Pressure Proof Rubber Qil Pipe Il 1

21 |90730-J00000-0000 Locking Hoop A,Screw 4

22 |GB/T16674-M6x%16 Hexagon Flange Bolt M6x16 4

CROSSFIRE

MOTORCYCLES

4. STEERING BAR

No. ([PART No. DESCRIPTION QTY
1 (61101-118000-0000 Handlebar 1
2 [61104-107000-0000 Handlebar Rubber Sleeve 2
3 |6103A-J00000-2600 Accelerator Cable AB 1
4 161021-212001-0000 Accelerator Assy 1
5 (89907-107000-0000 Control Switch of Winch 1

CROSSFIRE

MOTORCYCLES

5. LEFT HANDLE BAR

No. ([PART No. DESCRIPTION QTY
1 161001-212001-0000 Left Lever Assy 1
2 |37400-212001-0000 Left Switch Assy 1
3 [82523-118000-0000 Protective Cover ,Handlebar Pipe 1
4 189220-107000-0000 Rearview Mirror (R) 1
5 [89210-107000-0000 Rearview Mirror (L) 1
6 [90225-J00000-0100 Socket Hexagon Screw M6x16 1
7 [90520-J00000-0800 Cross Big Plate Head Screw M6x30 2
8 |92900-J00000-6700 Cylindrical Bush ¢8.5x(20%14 2
9 |61007-107000-0000 Pin, Parking Clip 1
10 |96300-J00000-2900 Torsion Spring ®1xd6x69° 1
11 (61008-107000-0000 Parking Clip Front Part 1
12 |GB/T896-2 Split Washer 2 1
13 |61009-107000-0000 Parking Clip 1




6. STEERING STEM

L=

CROSSFIRE

MOTORCYCLES

S
~

/

'

4

S

=24

g S

%? /

= 13 ;
9 15 /

4
o

. |PART No.

DESCRIPTION

3

62110-208001-1000

Steering Stem

61003-103000-0000

Fix Bracket,Steering Stem

GB/T16674-M8x55

Hexagon Flange Bolt M8x55

GB/T5783-M8x60

Hexagon Bolt M8x60

61005-107000-0000

Steering Stem Locking Clamp

92900-J00000-2100

Cylindrical Bush ®9x®14x43.5

62122-102000-0000

Supporting Block,Steering Stem

93390-J00000-0000

Seal Gasket,Steering Stem

Ol |N|[o|j|o|dr|W|IN|~

61004-107000-0100

Wire Hook,Steering Column

-
o

GB/T97.1-10

Plain Washer 10

-
=y

64111-103000-0000

Shift Straight Rod Assy

-
N

64112-107000-0000

Hexagon Nut (L)

-
w

64113-107000-0000

Hexagon Nut (R)

N
S

64114-107000-0000

Left Ball Joint

-
(¢,

64115-107000-0000

Right Ball Joint

-
(e}

GB/T9459-M10%1.25-C

Hexagon Thin Slotted Nut M10x1.25

-
~

62160-103000-0000

Rocker, Steering Stem

=y
o]

GB/T97.1-16

Plain Washer 16

=y
©

GB/T93-16

Spring Washer 16

/
3

GB/T9459-M14x1.5

Hexagon Thin Slotted Nut M4x1.5

N
e

GB/T91-2.5%30

Cotter Pin 2.5%30

N
N

64110-103000-0000

Shift Straight Rod Assy

N
w

GB/T93-10

Spring Washer 10

o ~J
/ 10
1\9—23

N
~

GB/T91-2.5%30

Cotter Pin 2x30

D

&6

A

N
o

62123-102000-0000

Supporting Block I, Steering Stem

S IN|BRIN] 22222 ININININININ[=2IN=2IN]=2 NN -

7. AIR FILTER

E,— gggggﬂkf No. ([PART No. DESCRIPTION QTY
1 |17200-202101-0000 Secondary Air Filter Assy 1
2 |17201-112000-0000 Secondary Filter Shell 1
3 |17204-112000-0000 Secondary Filter Cap 1
4 [17207-112000-0000 Secondary Air Filter Gasket 1
5 [1722A-112000-0000 Secondary Air Filter Element 1
6 |90710-J00000-1200 Elastic Hoop M 1
7 (18801-202101-0000 Egr Tube I 1
8 |96400-J00000-1400 Steel Hoop M 1
< 9 |17102-301001-0000 Drainage Cap 1
10 (17208-202101-0000 Secondary Outlet Pipe Connect Sleeve | 1
% 11 [90730-J00000-0500 Locking Hoop F, Screw 1
\ 12 |90730-J00000-0800 Locking Hoop |, Screw 1
‘ 13 151597-301001-0000 Air Filter Hoop 1
,\\ 14 |GB/T16674-M8x16 Hexagon Flange Bolt M8x16 2
15 |GB/T16674-M6x16 Hexagon Flange Bolt M6x16 1
i : 16 |GB/T6187-M6 Hexagon Flange Locked Nut M6 1
” 17 |17100-202101-0000 Primary Air Filter 1
o i . 18 |17101-202101-0000 Primary Filter Shell 1
\\, 19 |1712A-202101-0000 Primary Air Filter Element 1
20 |GB/T16674-M6x16 Hexagon Flange Bolt M6x16 4
% 21 |GB/T97.1-6 Plain Washer 6 4
\
8. MUFFLER
,— gggggﬂkf 2 S\ No. ([PART No. DESCRIPTION QTY
9 1 |18100-202101-0000 Muffler Assy 1
2 [1810A-202101-0000 Muffler Tube 1
3 |18005-115000-0000 Suspension Bushing 2
4 118006-107000-0000 Muffler Gasket 2
5 |GB/T16674-M8x40 Hexagon Flange Bolt M8x40 2
6 |[GB/T6187-M8 Hexagon Flange Locked Nut M8 2
7 |1830A-112000-0000 Flame Screen 1
8 |1840A-112000-0000 Tail Pipe, Exhaust 1
9 |GB/T70.1-M6x20-B Inner Hexagon Screws M6x20 3
10 |1821A-202101-0000 Exhaust Pipe | 1
11 |18050-J00000-0200 Sealing Gasket,Hemispherical ®42 1
12 196100-J00000-0000 Tension Spring A 4
13 |18020-J00000-0600 Exhaust Pipe Gasket 238x248x5 1
14 |GB/T6170-M8 Hexagon Nut M8 2
15 |GB/T93-8 Spring Washer 8 2
16 |39160-116000-0000 Oxygen Sensor 1




9. FRONT SUSPENSION PART

L7 CROSSFIRE

MOTORCYCLES

No. |PART No. DESCRIPTION QTY
1 |5240A-202101-0000 Front Right Upper Swing Arm 1
2 |5230A-202101-0000 Front Left Upper Swing Arm 1
3 [5245A-202101-0000 Front Right Lower Swing Arm 1
4 |5235A-202101-0000 Front Left Lower Swing Arm 1
5 [92500-J00000-0200 Flanging Bushing ¢23x¢28 16
6 |92900-J00000-9400 Cylindrical Bush ©10.3x®23x49.4
7 |GB/T16674-M10%1.25x70 |Hexagon Flange Bolt M10x1.25x70
8 |[GB/T6187-M10x1.25 Hexagon Flange Locked Nut M10x1.25 12
9 |52400-202101-0000 Front Right Upper Swing Arm Assy 1
10 |52300-202101-0000 Front Left Upper Swing Arm Assy 1
11 [52450-202101-0000 Front Right Lower Swing Arm Assy 1
12 [52350-202101-0000 Front Left Lower Swing Arm Assy 1
13 |5250A-J00000-0400 Ball Pin E, Steering Knuckle Arm 4
14 |GB/T16674-M6x12 Hexagon Flange Bolt M6x12 2
15 |GB/T93-12 Spring Washer 12 4
16 |90360-J00000-0000 Nut Clamp M6x%6 2
17 |GB/T91-2.5%30 Cotter Pin 2.5x30 4
18 [52100-J00000-3700 Front Shock Absorber 2
19 |GB/T16674-M10x1.25x50 |Hexagon Flange Bolt M10x1.25x50 4

20 (82508-107000-0000 Front Swing Arm Shield (L) 1

21 [82509-107000-0000 Front Swing Arm Shield (R) 1

L= CROSSFIRE

10. REAR SUSPENSION

No. ([PART No. DESCRIPTION QTY
1 [55100-J00000-3700 Rear Shock Absorber 1
2 |GB/T16674-M12x1.25x70 |Hexagon Flange Bolt M12x1.25x70 1
3 [GB/T6187-M12x1.25 Hexagon Flange Locked Nut M12x1.25 1
4 193110-J00000-0800 Flat Rubber Gasket ®15x6 2
5 |GB/T91-2.5%30 Cotter Pin 2.5x30 4
6 |92970-J00000-2300 Step Cotter Pin ®12x73.5 1

11. FRONT SUSPENSION

12,13

L7 CROSSFIRE

MOTORCYCLES

No. ([PART No. DESCRIPTION QTY
1 141121-J00000-0800 Front Tire 2
2 (41122-J00000-000020 Front Rim(F102, Steel, Black) 2

41122-J00000-020020 Front Rim(F105, Alu, Original) 2

41122-J00000-020020 Front Rim(F105, Alu, Black) 2
3 [4113A-115000-0000 Valve Core 2
4 190345-J00000-0000 Nut M10x1.25 8
5 [41004-J00000-0600 Wheel Cap G 2
6 |GB/T9459-M16x1.5 Slotted Nut M24x1.5 2
7 |GB/T91-3.2x50 Cotter Pin 3.2x50 2
8 |46110-103000-0000 Mounting Bracket For Front Hub 2
9 [44453-103000-0000 Front Brake Plate 2
10 |51561-103000-0000 Protective Cover , Front Brake Disc 1
11 [51651-103000-0000 Front Brake Disc Shield li 1
12 |52710-103000-0000 Front Left Knuckle Assy. 1
13 |52720-103000-0000 Front Right Knuckle Assy. 1
14 192900-J00000-7200 Bush ©30.5x®39x11 2
15 |GB/T276-6006-2RS Deep Groove Ball Bearing 6202-2Rs 4
16 |91119-115000-0000 Inner Oil Seal,Frontknuckle@38x®55x7 2
17 (91118-115000-0000 Inner Oil Seal,Frontknuckle@38x®55x8 2
18 |26100-J00000-2200 Front Left Half Shaft 1
19 |26200-J00000-1900 Front Right Half Axle 1

20 |26002-J00000-0900 Rubber Dust-Cover | 2

21 |26002-J00000-0800 Rubber Dust-Cover K 2

22 190720-J00000-0300 Hoop D 4

23 [90720-J00000-0100 Hoop B 4

24 190605-J00000-1600 Flat Washer ®18.5x®46.5%x3.5 2

25 190520-J00000-0400 Cross Large Plate Head Screw M6x12 4




12. FRONT CASE

CROSSFIRE

No. |PART No. DESCRIPTION QTY
1 27100-103000-0000 Front Differential Assy 1
2 [27104-103000-0000 Front Axle Gear Box 1
3 |27103-103000-0000 Front Axle Gear Box Cover 1
4 |27151-103000-0000 Drive&Driven Gears Assy, Front Axle 1
5 [27300-J00000-0100 Adjusting Gasket ®50x®61.5x0.2 4
6 |25200-202101-0000 Front Drive Shaft 1
7 |GB/T16674-M10x1.25x16 |Hexagon Flange Bolt M10x1.25x16 6
8 |[GB/T70.1-M8x20 Hexagon Socket Cap Screw M8x20 3
9 |GB/T16674-M8x%25 Hexagon Flange Bolt M8x25 6
10 |GB/T893.1-d0=62 Circlip D0=62 1
11 [27166-103000-0000 Round Pin ®5x46 1
12 (27121-103000-0000 Transfer Case Assembly 1
13 |27119-103000-0000 Fork 1
14 127114-103000-0000 Sliding Sleeve 1
15 |27120-103000-0000 Spline 1
16 |GB/T276-6007 Deep Groove Ball Bearing 6007 3
17 192901-115000-0000 Needle Bearing ®15x®21x12 1
18 |36300-103000-0000 Speed Sensor 1
19 |27227-103000-0000 Copper Washer 1

20 (27117-103000-0000 Inner Hexagon Screw With Flat Head M8x10 1

21 |GB/T3452.1-9140%92.65 |O-Ring ®140xP2.65 1
22 191122-115000-0000 Front Diff. Output Shaft Oil Sealp24xP38x8 2
23 |GB/T16674-M10x1.25x15 |Hexagon Flange Bolt M10x1.25x15 1
24 |GB/T894.1-d0=52 Circlip D0=52 1
25 127128-103000-0000 Connecting Seat, Front Axle 1
26 |GB/T893.1-d0=68 Circlip D0=68 1
27 191114-103000-0000 Oil Seal ®50xd70x10 1
28 |GB/T276-16008 Deep Groove Ball Bearing 16008 1
29 |27152-115000-0000 Hexagon Bolt M14x1.5x10 1
30 |JB/T6659-¢12.5x91.5 O-Ring ¢12.5x¢1.5 1
31 |27400-J00000-0000 Pipe A 1
32 |90710-J00000-0100 Elastic Hoop B 1
33 125210-202101-0000 Front Drive Shaft Assy, Front Diff. 1
34 (25111-J00000-0000 Dust Cover A, Front Drive Shaft 1
35 125103-J00000-0500 Compression Spring F 1
36 |25102-J00000-0500 Rubber Dust-Cover F 1
37 |25102-J00000-0600 Rubber Dust-Cover G 1
38 |27263-115000-0000 Oil Drain Plug O-Ring ®1.5x®9 1
39 (27112-107000-0000 Transfer Gear 1

40 |27300-J00000-0000 Adjustment Gasket ®50x$61.5%0.1 2

41 |27300-J00000-0200 Adjustment Gasket ®50x$61.5%0.5 1

42 |90730-J00000-0300 Locking Hoop D 2

13. REAR FORK

= CROSSFIRE

No. |PART No. DESCRIPTION QTY
1 153210-202101-0000 Rear Fork 1
2 |27258-103000-0000 Supporting Pipe 1
3 [GB/T16674-M10x1.25%25 [Hexagon Flange Bolt M10x1.25%25 4
4 |GB/T6187-M10%x1.25 Hexagon Flange Locked Nut M10%x1.25 4
5 [53257-103000-0000 Buffering Sleeve 2
6 |GB/T16674-M12x1.25%x80 |Hexagon Flange Bolt M12x1.25%80 2
7 |GB/T6187-M12x1.25 Hexagon Flange Locked Nut M12x1.25 2
8 |25102-J00000-1100 Rubber Dust-Cover G 1
9 |25105-J00000-0500 Hoop F 1
10 |90730-J00000-1100 Locking Hoop L 1
11 |127259-103000-0000 Protecting Board, Rear Diff. 1
12 |19203-103000-0000 Cushion Bush 2
13 |GB/T16674-M8x12 Hexagon Flange Bolt M8x12 2
14 |GB/T16674-M10x1.25x22 |Hexagon Flange Bolt M10x1.25x22 3
15 151910-J00000-2000 Trailer Coupling U 1
16 |GB/T93-10 Spring Washer 10 8
17 |GB/T97.1-10 Plain Washer 10 8
18 |GB/T16674-M10x1.25-30 |Hexagon Flange Bolt M10x1.25x30 4




14. REAR BRIDGE

-
-

CROSSFIRE

MOTORCYCLES

No. |PART No. DESCRIPTION QTY
1 |41161-J00000-0800 Wanda Tire -At25%10-12 2
2 |41162-J00000-200020 Rear Hub (Steel 107 Black) 2

41162-J00000-0200 Rear Hub (Alu 105 Original) 2

41162-J00000-020020 Rear Hub (Alu 105 Black) 2
3 [41004-J00000-0700 Wheel Cap H 2
4 [4113A-115000-0000 Valve Core 2
5 [90345-J00000-0000 Nut M10x1.25 8
6 |GB/T9459-M16x1.5-C Slotted Nut M24x1.5 2
7 |GB/T91-3.2x50 Cotter Pin 3.2x50 2
8 |90605-J00000-1600 Flat Washer ®18.5x®$46.5x3.5 2
9 |27218-103000-0000 Sleeve 1
10 (46210-103000-0000 Mounting Bracket ,Rear Hub 2
11 [91119-115000-0000 Inner Oil Seal,Frontknuckle@38x®55x7 1
12 192806-103000-0000 Bearing 6228-2Rs 1
13 |GB/T276-6008 Bearing 6008 1
14 191132-103000-0000 Oil Seal P42xP69x14 1
15 191133-103000-0000 Oil Seal ©47xD68x8.5 1
16 |53314-103000-0000 Limit Bushing | 1
17 [44457-103000-0000 Parking Brake Plate 1
18 [27261-103000-0000 Protecting Cover ,Brake Disc 1
19 |53330-103000-0000 Mounting Bracket ,Brake Disc 1

20 |53301-202101-0000 Rear Axle 1

21 (GB/T70.1-M8x20 Hexagon Socket Cap Screw M8x20 4

22 190520-J00000-0500 Cross Large Plate Head Screw M6x16 2

15. REAR BRIDGE TRANSMISSION

L=

CROSSFIRE

MOTORCYCLES

No. ([PART No. DESCRIPTION QTY
1 [27200-202101-0000 Rear Reducer Assy 1
2 [27202-103000-0000 Rear Axle Gear Box 1
3 [92902-115000-0000 Needlebearing ®22x®30x13 1
4 (27231-103000-0000 Drive&Driven Gears Assy, Rear Axle 1
5 |GB/T276-6305 Bearing 6305 1
6 |27265-103000-0000 Clamp Ring 1
7 |GB/T3452.1-¢60%¢p2.5 O-Ring ©2.4x®60 1
8 [91136-103000-0000 Oil Seal P38xP53x7 1
9 [27226-103000-0000 Adapter Sleeve ©38 1
10 |27264-115000-0000 Oil Drain Plug O-Ring ®1.5x®13 1
11 |GB/T5783-M14x1.5x15-BA [Hexagon Bolt M14x1.25x15 1
12 191135-103000-0000 Oil Seal ©52xP63x9 1
13 192903-103000-0000 Needlebearing ®55x®67x20 1
14 |BG/T276-16013 Bearing 16013065xP100x 11 1
15 191134-103000-0000 Oil Seal P65xP85x8 1
16 [27255-115000-0000 O-Ring #3.1x®150, Rear Differential Case Cover 1
17 (27201-103000-0000 Rear Axle Gear Box Cover 1
18 |GB/T16674-M8x25 Hexagon Flange Bolt M8x25 8
19 |GB/T16674-M10x1.25x25 |Hexagon Flange Bolt M10x1.25x25 2

20 |GB/T16674-M14x1.5x10 Hexagon Flange Bolt M14x1.5x10 1

21 |27264-115000-0000 Oil Drain Plug O-Ring ®1.5x®13 1

22 |27223-115000-0000 Air Tap,Rear Axle 1

23 [90710-J00000-0200 Elastic Hoop C 1

24 127118-116000-0000 Air Bag 1

25 |GB/T97.1-10 Plain Washer 10 4

26 |GB/T93-10 Spring Washer 10 4

27 |GB/T6187-M10%1.25 Hexagon Flange Locked Nut M10x1.25 4

28 |GB/T894.1-d0=22 Circlip D0=22 1

1

N
©

25300-202101-0000

Rear Drive Shaft




16. GEARSHIFT

No. |PART No. DESCRIPTION QTY
1 ]23410-202101-0000 Gear Shifter 1
6
2 |23490-202101-0000 Shift Limiting Plate 1
13 ﬁ
C% 3 [GB/T16674-M8x20 Hexagon Flange Bolt M8x20 5
/ Mg 4 |23480-212001-0000 Gearshift Mounting Bracket | 1
o/ 18 5 [92450-J00000-0100 Flanging Bushinga12x215.5 2
g, 1O~ 6 |GB/T16674-M6x16 Hexagon Flange Bolt M6x16 2
X L i e 7 |6105A-J00000-1300 Reverse Limit Cable P 1
é 1 D 8 |23470-202101-0000 Gearshift Arm 1
18- ]
/ 9 |GB/T96.1-6 Plain Washer 6 2
[ 10 (GB/T16674-M6x16 Hexagon Flange Bolt M6x16 1
‘/ 11 |GB/T6187-M6 Hexagon Flange Locked Nut M6 2
1 P / - 12 |2342A-202101-0000 Shift Lever Mechanism Com. | 1
) i 12 / ? 13 |GB/T16674-M6x30 Hexagon Flange Boltm6x30 1
J LS
PO N }, 14 123321-112000-0000 Turning Bush 27x213x20 1
~
5 ; N 15 23322-112000-0000 Torsional Spring 6 1
8 9 ‘%\3 16 |23325-112000-0000 Flat Washer 1
10 17 |2332A-202101-0000 Gearshift Arm 1
18 |23324-112000-0000 Stop Block, Torsional Spring 1
-_— E
L7 CROSSFIRE
17. TAIL LAMP
No. ([PART No. DESCRIPTION QTY
1 [35350-301001-0001 Rear Position Light (L) 1
2 |[35375-301001-0001 Rear Position Light (R) 1
3 [82600-208001-0000 Rear Shielf 1
4 |GB/T97.1-5 Plain Washer 5 6
5 [90520-J00000-0400 Cross Big Plate Head Screw M6x12 4
6 |GB/T845-ST4.8x13 Cross Small Plate Head Self-Tapping Screw ST4.8x13 8
-— 6
L7 CROSSFIRE
18. TAIL LAMP
No. ([PART No. DESCRIPTION QTY
1 |35350-301001-0000 Rear Position Light (L) 1
2 |35375-301001-0000 Rear Position Light (R) 1
3 [82600-208001-0000 Rear Shielf 1
4 [38451-J00000-0000 Taillight Bulb 12V ; P21/5W 2
5 [90520-J00000-0400 Cross Big Plate Head Screw M6x12 4
6 |GB/T845-ST4.8x13 Cross Small Plate Head Self-Tapping Screw ST4.8x13 8
7 |GB/T97.1-5 Plain Washer 5 6
-_— ‘
L7 CROSSFIRE ¢

%~ CROSSFIRE

MOTORCYCLES

19. TAIL LAMP

No. |PART No. DESCRIPTION QTY
1 |35450-201001-0000 Rear Turning Light (L) 1
2 [35475-201001-0000 Rear Turning Light (R) 1
3 |35300-118000-0000 Rear Position Light 1
4 |GB/T97.1-5 Plain Washer 5 6
5 |90520-J00000-0400 Cross Big Plate Head Screw M6x12 4
6 |[GB/T845-ST4.8x13 Cross Small Plate Head Self-Tapping Screw ST4.8x13 8
7 |38441-J00000-0000 Bulb, 12V R10W 1




20. FUEL TANK

,— ﬁglrggggﬂkf No. |PART No. DESCRIPTION QTY

1 181100-202101-1000 Fuel Tank Assy 1

81100-202101-0000 Fuel Tank Assy 1

9 2 |81110-202101-1000 Fuel Tank Body 1

8 81110-202101-0000 Fuel Tank Body 1

3 [18114-107000-0000 Fuel Tank Cover 1

4 181153-107F00-0000 Oil Pump Cover 1

5 [39500-301001-0000 Oil Pump 1

6 |16529-107000-0000 Breather Pipe, Fuel Tank 1

77777777777 7 [16511-202101-0000 High Pressure Fuel Pipe Il 1
8 |90720-J00000-0000 Clamp A 2

9 |GB/T16674-M6%25 Hexagon Flange Bolt M6x25 2

10 (92930-J00000-1900 Nylon Flanging Bush ¢6.3x¢@10%17 2

11 [81157-202101-0000 Fuel Tank Circular Rubber Gasket 2

12 |GB/T16674-M6x20 Hexagon Flange Bolt M6x20 2

13 |GB/T96.1-6 Plain Washer 6 8

21. DISC BRAKE
,— ,{-;’,!Qgg”mf 1 No. |PART No. DESCRIPTION QTY

1 |44500-202101-0000 Hydraulic Brake Assy Il 1

2 |44170-107000-0000 Front Disc Brake Pump 1

3 [44150-202101-0000 Front Oil Pipe 1

4 [44001-115000-0000 Oil Pipe Bolti 8
5 [44002-115000-0000 Gasket,Oil Pipe 19

6 |[GB/T16674-M6x25 Hexagon Flange Bolt M6x25 5

7 |44190-202101-0000 Pproportional Valve Connection Oil Pipe 1

8 |44160-107000-0000 Pproportional Valve 1

9 |44140-202101-0000 Right Front Oil Pipe 1

10 |44112-107000-0000 Front Brake Pad 2

11 |44120-107000-0000 Front Brake Caliper(R) 1

12 |GB/T16674-M6x20 Hexagon Flange Bolt M6x20 2

13 [44110-107000-0000 Front Brake Caliper(L) 1

14 |44003-107000-0000 Disc Brake Oil Cup Cover 1

15 |44004-107000-0000 Paper Gasket |, Oil Cup 1

16 |44005-107000-0000 Paper Gasket li, Oil Cup 1

17 |44007-107000-0000 Disc Brake Oil Cup 1

18 |44009-202101-0000 Oil Pipe | 1

2B 19 |44230-202101-0000 Middle Pressure Pipe T-Cock 1

21 SN bg OQ 20 (44130-202101-0000 Front Oil Pipe(L) 1

> 5 @ R 21 [44311-115000-0000 Packing Brake Pad 1

@ D '_y" 22 |44310-202101-0000 Parking Brake Assy 1
) g 23 |GB/T16674-M8x16 Hexagon Flange Bolt M8x16 2
24 |GB/T93-8 Spring Washer 8 2

= 25 |GB/T16674-M6x12 Hexagon Flange Bolt M6x12 6

33 @34 o 26 |44459-115000-0000 Clip 1,0il Pipe 6

% 35 27 |GB/T16674-M6x16 Hexagon Flange Bolt M6x16 7

28 |[90730-J00000-0000 Locking Hoop A,Screw 1

29 (44180-103000-0000 Main Pump 1

w
o

43231-J00000-1800

Rear Brake Cable T




22. DISC BRAKE

,— ﬁglrggggﬂkf No. |PART No. DESCRIPTION QTY
31 [44458-115000-0000 Oil Pipe Rubber Sleeve 6
32 [GB/T16674-M8x16 Hexagon Flange Bolt M8x16 2
33 [4311A-202101-0000 Parking Pedal 1
34 |GB/T97.1-8 Plain Washer 8 1
35 |GB/T16674-M8%25 Hexagon Flange Bolt M8x25 1
33 4 v
S35
23. LEFT & RIGHT FOOT PEDAL

EF_ g!gggflkf 6 % ? 6 No. ([PART No. DESCRIPTION QTY
1 182402-202101-0000 Left Footrest 1
2 182404-202101-0000 Right Footrest 1
3 |51517-202101-0000 Front Guard Board Decorative (L) 1
4 151518-202101-0000 Front Guard Board Decorative (R) 1
5 [90225-J00000-0100 Socket Hexagon Screw M6x16 16
6 |90225-J00000-0500 Socket Hexagon Screw M6x30
7 |90350-J00000-0300 Nut Holder M6x2 10
8 |51527-103000-0000 Anti-Skidding Block,Footrest
9 |[GB/T6170-M6 Hexagon Nut M6

L7 CROSSFIRE

MOTORCYCLES

No.

PART No.

DESCRIPTION

24. METER

QTY

36100-202101-0000

Meter Assy

GB/T845-ST4.8x13

Cross Small Plate Head Self-Tapping Screw ST4.8x13

GB/T97.1-5

Plain Washer 5




25. SEAT CUSHION

L7 CROSSFIRE

MOTORCYCLES

«$

No. |PART No. DESCRIPTION QTY
1 |71110-202101-0000 Seat Cushion Comp. | 1
2 193115-J00000-1200 Circular Plug Cushioning 10x10 4
3 |GB/T5783-M6x120-BA Hexagon Bolt M8x120 1
4 196300-J00000-1300 Torsional Spring N 1
5 [71113-201001-0000 Front Seat Hook 1
6 [GB/T6184-M6-BA All-Metal Self-Lock Nuts M6 1
7 {71210-208001-0000 Backrest 1
8 190225-J00000-0100 Socket Hexagon Screw M6x16 3
9 |GB/T16674-M8%20 Hexagon Flange Bolt M8x20 3
10 |82603-212001-0000 Decoretive Cover |, Backrest 1

26. FUEL TANK COVER

MOTORCYCLES

L7 CROSSFIRE

No. ([PART No. DESCRIPTION QTY
1 182410-202101-000033 Fuel Tank Cover (Red) 1
82410-202101-000070 Fuel Tank Cover (Blue) 1
82410-202101-000012 Fuel Tank Cover (White) 1
82410-202101-000022 Fuel Tank Cover (Black) 1
82410-202101-000062 Fuel Tank Cover (Army Green) 1
82410-202101-000040 Fuel Tank Cover (Orange) 1
82410-202101-000031 Fuel Tank Cover (Dark Red) 1
82410-202101-000052 Fuel Tank Cover (Orange Yellow) 1
82410-202101-000092 Fuel Tank Cover (Green Camouflage) 1
82410-202101-000093 Fuel Tank Cover (Vista Camouflage ) 1
82410-202101-000094 Fuel Tank Cover (G2 Camouflage ) 1
2 |90350-J00000-0300 Nut Holder M6x2 4
90225-J00000-0100 Socket Hexagon Screw M6x16 12
82408-202101-000033 Fuel Tank Left Cover (Red) 1
82408-202101-000070 Fuel Tank Left Cover (Blue) 1
82408-202101-000012 Fuel Tank Left Cover (White) 1
82408-202101-000022 Fuel Tank Left Cover (Black) 1
82408-202101-000062 Fuel Tank Left Cover (Army Green) 1
82408-202101-000040 Fuel Tank Left Cover (Orange) 1
82408-202101-000031 Fuel Tank Left Cover (Dark Red) 1
82408-202101-000052 Fuel Tank Left Cover (Orange Yellow) 1
82408-202101-000092 Fuel Tank Left Cover (Green Camouflage) 1
82408-202101-000093 Fuel Tank Left Cover (Vista Camouflage ) 1
82408-202101-000094 Fuel Tank Left Cover (G2 Camouflage ) 1
5 182409-202101-000033 Fuel Tank Right Cover (Red) 1
82409-202101-000070 Fuel Tank Right Cover (Blue) 1
82409-202101-000012 Fuel Tank Right Cover (White) 1
82409-202101-000022 Fuel Tank Right Cover (Black) 1
82409-202101-000062 Fuel Tank Right Cover (Army Green) 1
82409-202101-000040 Fuel Tank Right Cover (Orange) 1
5 [82409-202101-000031 Fuel Tank Right Cover (Dark Red) 1
82409-202101-000052 Fuel Tank Right Cover (Orange Yellow) 1
82409-202101-000092 Fuel Tank Right Cover (Green Camouflage) 1
82409-202101-000093 Fuel Tank Right Cover (Vista Camouflage ) 1
82409-202101-000094 Fuel Tank Right Cover (G2 Camouflage ) 1
6 |82308-202101-0000 Instrument Mounting Cover 1
7 182519-202101-0000 Decorative Cover |, Engine 1
8 |GB/T16674-M6%20 Hexagon Flange Bolt M6x20 3
9 ]93125-J00000-0200 Circular Plug Cushioning 99%2.5 3
10 |82520-107000-0000 Decorative Cover Il, Engine 1
11 |GB/T6177.1-M6 Hexagon Flange Nut M6 2
12 151512-202101-0000 Clutch Cover Plate 2




27. SHEDCOMP

L7 CROSSFIRE

MOTORCYCLES

No. |PART No. DESCRIPTION QTY
1 [51350-202101-0000 Front Carrier 1
2 |GB/T16674-M8%20 Hexagon Flange Bolt M8x20 10
3 |GB/T97.1-6 Plain Washer 6 4
4 |GB/T16674-M6%16 Hexagon Flange Bolt M6x16 4
5 |GB/T16674-M8x16 Hexagon Flange Bolt M8x16 2
6 |[GB/T6177-M8 Hexagon Flange Bolt M8 2
7 |51450-202101-0000 Rear Carrier 1
8 |7221A-118000-0000 Armrest | 1
9 |7222A-118000-0000 Armrest Il 1
10 |GB/T70.1-M8x35 Hexagon Socket Cap Screw M8x35 4
11 [BGB923-M8x15 Cap Nut M8x15 4
12 {90226-J00000-0100 Socket Hexagon Screw M8x16 2
13 |GB/T6177.1-M8 Hexagon Flange Bolt M8 2
14 (51400-202101-0000 Rear Bumper 1
15 |82104-118000-0000 Rear Bumper Decorative Shield Il 2
16 |82105-118000-0000 Rear Bumper Decorative Shield | 2
17 |GB/T16674-M6%45 Hexagon Flange Bolt M6x45 4
18 |GB/T923-M6x12 Cap Nut M6x12 4
19 |34810-102000-0000 Rear Reflector 2
20 |GB/T6177.1-M5 Hexagon Flange Nut M5 2

28. BULLBAR

L=~ CROSSFIRE

12

No. ([PART No. DESCRIPTION QTY
1 151300-202101-0000 Front Bumper 1
2 |GB/T16674-M8%20 Hexagon Flange Bolt M8x20 2
3 [90225-J00000-0100 Socket Hexagon Screw M6x16 6
4 190350-J00000-0300 Nut Holder M6x2 4
5 |35400-301001-0000 Front Turning Light (L) 1
6 |35425-301001-0000 Front Turning Light (R) 1
7 |GB/T845-ST4.8x16 Cross Small Plate Head Self-Tapping Screw ST4.8x16 6
8 182101-202101-0000 Protective Cover,Front Bumper 1
9 |51529-202101-0000 Hs Logo 1
10 |GB/T9074.3-M4x12 Cross Large Plate Head Screw With Spring Washer M4x12 6
11 |GB/T6183.2-M4 Nonmetal Insert Hexagon Flange Nut M4 6
12 |92440-J00000-0000 Plastic Plug 27 2

29. REAR BODY

CROSSFIRE

L=

MOTORCYCLES

No. |PART No. DESCRIPTION QTY
1 182802-202101-000033 Rear Body Cover (Red) 1
82802-202101-000070 Rear Body Cover (Blue) 1
82802-202101-000012 Rear Body Cover (White) 1
82802-202101-000022 Rear Body Cover (Black) 1
82802-202101-000062 Rear Body Cover (Army Green) 1
82802-202101-000040 Rear Body Cover (Orange) 1
82802-202101-000031 Rear Body Cover (Dark Red) 1
82802-202101-000052 Rear Body Cover (Orange Yellow) 1
82802-202101-000092 Rear Body Cover (Green Camouflage) 1
82802-202101-000093 Rear Body Cover (Yellow Camo Vista Color ) 1
82802-202101-000094 Rear Body Cover (G2 Camo Vista Color ) 1
2 |90350-J00000-0300 Nut Holder M6x2 19
3 |90520-J00000-0400 Cross Big Plate Head Screw M6x12 15
4 [82807-202101-0000 Left Fender |, Rear Cover 1
5 |[82808-202101-0000 Right Fender I, Rear Cover 1
6 |27133-314001-0000 Clip 1
7 [82801-202101-0000 Taillight Mounting Cover 1
8 190520-J00000-0500 Cross Large Plate Head Screw M6x16 8
9 [(BGB97.1-6 Plain Washer 6 8
10 |93110-J00000-0000 Rubber Plain Washer ¢7x2.5 8
11 |GB/T6187-M6 Hexagon Flange Locked Nut M6 8




30. FRONT BODY

E,— ﬂ,igggﬂkf @74 No. |PART No. DESCRIPTION QTY
| 1 182208-202101-000033 Front Body Cover (Red) 1
| 82208-202101-000070 Front Body Cover (Blue) 1

82208-202101-000012 Front Body Cover (White) 1
82208-202101-000022 Front Body Cover (Black) 1
82208-202101-000062 Front Body Cover (Army Green) 1
82208-202101-000040 Front Body Cover (Orange) 1
82208-202101-000031 Front Body Cover (Dark Red) 1
82208-202101-000052 Front Body Cover (Orange Yellow) 1
82208-202101-000092 Front Body Cover (Green Camouflage) 1
82208-202101-000093 Front Body Cover (Yellow Camo Vista Color) 1
82208-202101-000094 Front Body Cover (G2 Camo Vista Color) 1
2 [82209-202101-000033 Cover of Front Panel (Red) 1
82209-202101-000070 Cover of Front Panel (Blue) 1
82209-202101-000012 Cover of Front Panel (White) 1
82209-202101-000022 Cover of Front Panel (Black) 1
82209-202101-000062 Cover of Front Panel (Army Green) 1
82209-202101-000040 Cover of Front Panel (Orange) 1
82209-202101-000031 Cover of Front Panel (Orange) 1
82209-202101-000052 Cover of Front Panel (Orange Yellow) 1
82209-202101-000092 Cover of Front Panel (Green Camouflage) 1
82209-202101-000093 Cover of Front Panel (Yellow Camo Vista Color) 1
82209-202101-000094 Cover of Front Panel (G2 Camo Vista Color) 1
3 [93350-J00000-0000 Rubber Ring,Knob Switch 2
4 182211-311001-0000 Knob Switch 2
5 |51501-202101-0000 Transmission Decorative Cover 1
6 [93205-J00000-0200 Transmission Dust Cover C 1
7 |BGB16674-M6x16 Hexagon Flange Bolt M6x16 2
8 [BGB97.1-6 Plain Washer 6 2
9 |90350-J00000-0300 Nut Holder M6x2 29
10 |90520-J00000-0400 Cross Big Plate Head Screw M6x12 21
11 182201-202101-0000 Mounting Plate, Headlight 1
12 |82207-202101-0000 Left Fender I, Front Cover 1
13 |82210-202101-0000 Right Fender I, Front Cover 1
14 182501-202101-0000 Left Mud Guard I, Front cover 1
15 182502-202101-0000 Right Mud Guard I, Front cover 1
16 |90520-J00000-0500 Cross Large Plate Head Screw M6x16 8
17 (BGB97.1-6 Plain Washer 6 8
18 193110-J00000-0000 Rubber Plain Washer ¢7x2.5 8
19 (GB/T6187-M6 Hexagon Flange Locked Nut M6 8
31. FRONT BODY
E,- gggggFlRE @»74 No. ([PART No. DESCRIPTION QTY
1 182208-202103-000033 Front Body Cover (Red) 1
82208-202103-000070 Front Body Cover (Blue) 1
82208-202103-000012 Front Body Cover (White) 1
82208-202103-000022 Front Body Cover (Black) 1
82208-202103-000062 Front Body Cover (Army Green) 1
82208-202103-000040 Front Body Cover (Orange) 1
82208-202103-000031 Front Body Cover (Dark Red) 1
82208-202103-000052 Front Body Cover (Orange Yellow) 1
82208-202103-000092 Front Body Cover (Green Camouflage) 1
82208-202103-000093 Front Body Cover (Yellow Camo Vista Color) 1
82208-202103-000094 Front Body Cover (G2 Camo Vista Color) 1
2 |82209-202103-000033 Cover of Front Panel (Red) 1
82209-202103-000070 Cover of Front Panel (Blue) 1
82209-202103-000012 Cover of Front Panel (White) 1
82209-202103-000022 Cover of Front Panel (Black) 1
82209-202103-000062 Cover of Front Panel (Army Green) 1
82209-202103-000040 Cover of Front Panel (Orange) 1
82209-202103-000031 Cover of Front Panel (Orange) 1
82209-202103-000052 Cover of Front Panel (Orange Yellow) 1
82209-202103-000092 Cover of Front Panel (Green Camouflage) 1
82209-202103-000093 Cover of Front Panel (Yellow Camo Vista Color) 1
82209-202103-000094 Cover of Front Panel (G2 Camo Vista Color) 1
3 [93350-J00000-0000 Rubber Ring,Knob Switch 2
4 182211-311001-0000 Knob Switch 2
5 151501-202101-0000 Transmission Decorative Cover 1
6 93205-J00000-0200 Transmission Dust Cover C 1
7 |BGB16674-M6%16 Hexagon Flange Bolt M6x16 2
8 [(BGB97.1-6 Plain Washer 6 2
9 [90350-J00000-0300 Nut Holder M6x2 29
10 |90520-J00000-0400 Cross Big Plate Head Screw M6x12 21
11 (82201-202103-0000 Mounting Plate, Headlight 1
12 |82207-202101-0000 Left Fender I, Front Cover 1
13 |82210-202101-0000 Right Fender I, Front Cover 1
14 182501-202101-0000 Left Mud Guard |, Front cover 1
15 [82502-202101-0000 Right Mud Guard |, Front cover 1
16 [90520-J00000-0500 Cross Large Plate Head Screw M6x16 8
17 (BGB97.1-6 Plain Washer 6 8
18 193110-J00000-0000 Rubber Plain Washer ¢7x2.5 8
19 (GB/T6187-M6 Hexagon Flange Locked Nut M6 8
20 (82240-202103-0000 Left Grid 1
21 (82241-202103-0000 Right Grid 1




22

82204-202103-0000

Left Ventilation Grid

23

82206-202103-0000

Right Ventilation Grid

24

GB/T845-ST4.8x13

Cross Small Plate Head Self-Tapping Screw ST4.8x13




32. THE INTEGRAL HEADLAMPS

E,— ﬂ,igggﬂkf 4 g No. |PART No. DESCRIPTION QTY
® & 6 1 |35110-311002-0000 Front Headlight Assy (L) 1
2 |35130-311002-0000 Front Headlight Assy (R) 1
7 3 |38411-J00000-0000 Headlight Bulb: S2; 12V; 35W/35W 2
s §§> 4 [93125-J00000-0000 Circular Plug Cushioning ¢9x3 2
3 @\ > 4 7 5 |51503-208002-0000 Mounting Bracket | ,Headlamp 1
‘"; g 5 6 |51504-208002-0000 Mounting Bracket Il ,Headlamp 1
’ 7 |GB/T16674-M8%16 Hexagon Flange Bolt M8x16 4
8 190520-J00000-0400 Cross Big Plate Head Screw M6x12 6
: 9 |[GB/T845-ST4.8x13 Cross Small Plate Head Self-Tapping Screw ST4.8x13 4

33. THE INTEGRAL HEADLAMPS

,— McolrggggflRE : i3 No. ([PART No. DESCRIPTION QTY

1 182202-311001-0000 Mounting Plate,Left Lamps 1

2 182203-311001-0000 Mounting Plate,Right Lamps 1

3 [35500-311001-0000 Front Position Light 2

4 |GB/T845-ST4.8x13 Cross Small Plate Head Self-Tapping Screw ST4.8x13 8

12 5 [35210-311001-0000 Dipped Headlight(L) 1

14 6 |35160-311001-0000 Distance Headlight(L) 1

V14 7 |35230-311001-0000 Dipped Headlight(R) 1

& 8 [35180-311001-0000 Distance Headlight(R) 1

% 9 |51552-311001-0000 Front Headlamp Support Plate(L) 1

10 |51553-311001-0000 Front Headlamp Support Plate(R) 1

11 |GB/T845-ST4.8x13 Cross Small Plate Head Self-Tapping Screw ST4.8x13 8

12 |51505-208001-0000 Mounting Bracket Ill, Headlamp 1

13 |51506-208001-0000 Mounting Bracket IV, Headlamp 1

14 |GB/T16674-M6x16 Hexagon Flange Bolt M6x16 6

15 [90520-J00000-0400 Cross Big Plate Head Screw M6x12 6

16 |GB/T845-ST4.8%13 Cross Small Plate Head Self-Tapping Screw ST4.8x13 4

17 |38414-J00000-0000 Headlight Bulb, H11 ; 12V ; 55W 2

18 |34350-311001-0000 Cable, Headlamp 2

34. CLUTCH PIPES

,— Aglrggggﬂkf No. |PART No. DESCRIPTION QTY

1 |10000-003000-0100 Engine 1

2 |17219-202101-0000 Inlet Pipe I, Clutch 1

3 [17221-103000-0000 Inlet Pipe Connector I,Clutch 1

4 190730-J00000-0800 Locking Hoop |, Screw 4

5 [17217-115000-0000 Air-Out Pipe Joint |,Clutch 1

6 |17216-202101-0000 Outlet Pipe , Clutch 1

7 |GB/T16674-M6%16 Hexagon Flange Bolt M6x16 2

8 |[GB/T96.1-6 Plain Washer 6 2

35. WINCH

E,- Q,EQ§§FIRE No. ([PART No. DESCRIPTION QTY

1 189911-115000-0100 Winch Body (3500) 1

2 |GB/T16674-M8x20 Hexagon Flange Bolt M8x20 4

3 [89902-115000-0000 Guide Pulley, Winch 1

4 |GB/T16674-M10x1.25%x20 |Hexagon Flange Bolt M10x1.25%20 2

5 |[GB/T6187-M10x1.25 Hexagon Flange Locked Nut M10x1.25 2

6 |89905-115000-0000 Hand Tape 1

7 |89904-115000-0000 Plastic Snap Ring 1

8 |89909-115000-0000 Axis Pin $9.5x40 1

9 [GB/T91-2.5%30 Cotter Pin 2.5x30 1

10 |89901-115000-0000 Hook 1

7







